CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD
SAN FRANCISCO BAY REGION

1515 Clay Street, Suite 1400, Oakland, California 94612
waterboards.ca.gov/sanfranciscobay

TENTATIVE ORDER R2-2023-00XX

NPDES PERMIT CA0037711

The following Discharger is subject to the waste discharge requirements (WDRs) set
forth in this Order:

Discharger
Name of Facility

Facility Address

Sewerage Agency of Southern Marin

Sewerage Agency of Southern Marin Wastewater Treatment

Plant and its wastewater collection and conveyance system

450 Sycamore Avenue

Mill Valley, CA 94941
Marin County

Table 1. Discharge Locations

Discharge Point

Discharge Point

DlsPc(::z:ge Effluent Description Latitude Longitude Receiving Water
[...]
6.3.2. Effluent Characterization Study and REPOIT.................cc.cooooeeceeiceoeeeeeeeeeeeeeeeeee e F-40
6.3.3.  Pollutant MinimizZation ProQram ...............ccccccovueiiiiiiieeieeeeieeeeee ettt F-40
6.3.4. Special Provisions for Publicly-Owned Treatment WOrks...............ccccoooveeeeeeoeeeeiieeen F-40
6.3.5.  Other SPECIal PrOVISIONS..............coceoeieieeee oo F-41
RATIONALE FOR MONITORING AND REPORTING REQUIREMENTS...........cccceeueeueen. F-43
PUBLIC PARTICIPATION F-46

ATTACHMENT F — FACT SHEET F-1



Sewerage Agency of Southern Marin Order R2-2023-00XX

Wastewater Treatment Plant NPDES Permit CA0037711
TABLES

TABLE F-1. FACILITY INFORMATION F-3

TABLE F-2. PREVIOUS EFFLUENT LIMITATIONS AND MONITORING DATA.........cceceueeee. F-7

TABLE F-3. EFFLUENT LIMIT VIOLATIONS F-8

TABLE F-4. COLLECTION SYSTEM AND CATEGORY 1 SSO RATES (SS0OS/100 MILES).. F-
12

TABLE F-5. BENEFICIAL USES...........iiiiiniiniinsinnsiisnisisnesisnssesssssessssssessssssssssssssssssssssess F-14
TABLE F-6. SECONDARY TREATMENT STANDARDS F-18
TABLE F-7. SITE-SPECIFIC TRANSLATORS .F-24
TABLE F-8. REASONABLE POTENTIAL ANALYSIS .F-26
TABLE F-9. MINIMUM INITIAL DILUTION F-31
TABLE F-10. WQBEL CALCULATIONS F-33
TABLE F-11. MONITORING REQUIREMENTS SUMMARY F-45

ATTACHMENT F — FACT SHEET F-2



Sewerage Agency of Southern Marin Order R2-2023-00XX
Wastewater Treatment Plant NPDES Permit CA0037711

ATTACHMENT F - FACT SHEET

This Fact Sheet includes the legal requirements and technical rationale that serve as
the basis for the requirements of this Order. As described in section 2.2 of the Order,
the Regional Water Board incorporates this Fact Sheet as findings supporting the
issuance of the Order.

1. PERMIT INFORMATION
The following table summarizes administrative information related to the facility.

Table F-1. Facility Information

WDID 2215015001
CIWQS Place ID 255788
Discharger Sewerage Agency of Southern Marin

Sewerage Agency of Southern Marin Wastewater Treatment Plant and its
wastewater collection and conveyance system

450 Sycamore Avenue

Facility Name

Facility Address Mill Valley, CA 94941
Marin County
Facility Contact, Title, Mark Grushayev, General Manager
Phone, and Email (415) 388-2402 mgrushayev@cityofmillvalley.org

Authorized Person to

Sign and Submit Reports Same as Facility Contact

Mailing Address 26 Corte Madera Avenue, Mill Valley, CA 94941
Billing Address Same as mailing Address

Facility Type Publicly-Owned Treatment Works (POTW)
Major or Minor Facility Major

Water Quality Threat 2

Complexity A

Pretreatment Program No

Reclamation Regional Water Board Order 96-011

Requirements

Mercury and PCBs
Requirements

Nutrients Requirements NPDES Permit CA0038873
Facility Permitted Flow 3.6 million gallons per day (MGD) — average dry weather flow

3.6 MGD - average dry weather flow
24.7 MGD - peak wet weather flow

NPDES Permit CA0038849

Facility Design Flow

Watershed San Francisco Bay Basin
Receiving Water Raccoon Strait in Central San Francisco Bay
Receiving Water Type Marine

Date of Last Inspection June 27, 2022

1.1. The Sewerage Agency of Southern Marin (Discharger) owns and operates the
Sewerage Agency of Southern Marin Wastewater Treatment Plant and its
wastewater collection and conveyance system (collectively, the Facility). The

ATTACHMENT F — FACT SHEET F-3


mailto:mgrushayev@cityofmillvalley.org

Sewerage Agency of Southern Marin Order R2-2023-00XX
Wastewater Treatment Plant NPDES Permit CA0037711

1.2.

1.3.

1.4.

1.5.

1.6.

1.7.

Facility provides secondary treatment of wastewater collected from its service area
and discharges to Raccoon Strait in Central San Francisco Bay.

For the purposes of this Order, references to the “discharger” or “permittee” in
applicable federal and State laws, regulations, plans, and policies are held to be
equivalent to references to the Discharger herein.

The Discharger is regulated pursuant to NPDES Permit CA0037711. The
Discharger is authorized to discharge subject to the WDRs in this Order at the
discharge location described in Table 1 of this Order.

The Discharger was previously subject to Order R2-2018-0039 (previous order) as
amended by Orders R2-2021-0019 and R2-2021-0028.

e Order R2-2021-0028 amended Order R2-2016-0008 and the previous order to
provide updated monitoring requirements and require supplemental funding for
the Regional Monitoring Program (RMP).

e Order R2-2021-0019 amended the previous order to remove effluent limits and
monitoring requirements for oil and grease.

Provisions of these orders have been incorporated into this Order as applicable.

The Discharger filed a Report of Waste Discharge and submitted an application for
reissuance of its Waste Discharge Requirements (WDRs) and NPDES permit on
December 14, 2022.

Regulations in 40 C.F.R. section 122.46 limit the duration of NPDES permits to a
fixed term not to exceed five years. Accordingly, this Order limits the effective
period for the discharge authorization. Pursuant to 40 C.F.R. section 122.6(d) and
California Code of Regulations, title 23, section 2235.4, the terms and conditions
of an expired permit are automatically continued pending reissuance of the permit
if the Discharger complies with all requirements for continuation of expired permits.

The Discharger is also regulated under NPDES Permits CA0038849 and
CA0038873, which establish requirements on mercury and polychlorinated
biphenyls (PCBs) and nutrients from wastewater discharges to San Francisco Bay.
This Order does not affect those permits.

When applicable, State law requires dischargers to file a petition with the State
Water Resources Control Board (State Water Board), Division of Water Rights,
and receive approval for any change in the point of discharge, place of use, or
purpose of use of treated wastewater that decreases the flow in any portion of a
watercourse. The State Water Board retains separate jurisdictional authority to
enforce such requirements under Water Code section 1211. This is not an NPDES
permit requirement.

ATTACHMENT F — FACT SHEET F-4



Sewerage Agency of Southern Marin Order R2-2023-00XX
Wastewater Treatment Plant NPDES Permit CA0037711

2. FACILITY DESCRIPTION

2.1. Wastewater Collection and Treatment

2.1.1.

2.1.2

2.1.3.

Location and Service Area. The Discharger was formed under a Joint Powers
Agreement in 1979 and is comprised of six member agencies: Almonte Sanitary
District, Alto Sanitary District, Homestead Valley Sanitary District, City of Mill
Valley, Richardson Bay Sanitary District, and Tamalpais Community Services
District. The Discharger owns and operates the treatment plant and its
associated wastewater collection and conveyance system. The treatment plant,
located within the City of Mill Valley at 450 Sycamore Avenue, provides
secondary treatment of domestic wastewater for its six member agencies. The
service area population is approximately 29,000. Attachment B provides a map
of the area around the Facility.

Collection System. The Discharger owns and operates sewer pipelines that
collect and convey wastewater from the member agencies’ satellite collection
systems to the treatment plant. The Discharger’s conveyance system consists
of approximately 3.5 miles of force mains, 5.5 miles of gravity lines, and six
pump stations. Under agreement with the City of Mill Valley, the Discharger
operates two lift stations within the Mill Valley service area (i.e., the Frontage
Road Lift Station and Shelter Bay Lift Station). Each satellite collection system
is owned and operated independently from the Discharger and collects
wastewater from its respective service area. These collection systems, and the
Discharger’s wastewater collection and conveyance system, are covered under
the Statewide Waste Discharge Requirements General Order for Sanitary
Sewer Systems (Order WQ 2022-0103-DWQ).

Wastewater Treatment. The treatment plant has a dry weather design capacity
of 3.6 million gallons per day (MGD) and can treat up to 24.7 MGD during wet
weather (based on equalized flow capacity of the treatment plant) when the
influent concentration of organic matter is lower. From May 1, 2020, through
April 30, 2023, the average daily flow was 2.5 MGD and the maximum daily flow
was 30 MGD. The wastewater treatment process consists of screening, grit
removal, flow equalization, primary sedimentation, biological treatment (trickling
filters), secondary clarification, disinfection (chlorination), gravity thickening, and
solids digestion and dewatering. Chlorine contact is accomplished in the
effluent force main, which is approximately 6.5 miles long, and dechlorination is
accomplished by sodium bisulfite addition at Sanitary District No. 5 of Marin
County (Tiburon) prior to discharge. Attachment C of this Order contains a
treatment process schematic diagram.

During wet weather, when primary-treated flows exceed the plant’s biological
treatment capacity of 24.7 MGD and all onsite storage is used, the effluent from
the primary clarifiers may bypass the trickling filters and secondary clarifiers
and mix with biologically-treated effluent before disinfection and discharge. The

ATTACHMENT F — FACT SHEET F-5



Sewerage Agency of Southern Marin Order R2-2023-00XX
Wastewater Treatment Plant NPDES Permit CA0037711

2.1.4.

2.1.5.

2.1.6.

tank holding primary effluent (the recirculation wet well) and tank holding
biologically-treated effluent (the effluent wet well) lay side-by-side. The wall that
separates the two has ports running its length at a height of 13.0 feet. When the
water level in the recirculation wet well rises above the 13.0 feet, primary
effluent flows into the effluent wet well and blending occurs. Blending prevents
a washout of microbial populations in that system and prevents sewer backups.
Blending is subject to Discharge Prohibition 3.3, Attachment D section 1.7 (see
Fact Sheet section 4.1.2), and Provision 6.3.5.3.

Sludge and Biosolids Management. Solids removed from the wastewater
stream are treated by gravity thickening, primary and secondary digestion, and
dewatering by belt filter press. Dewatered biosolids are sent to the Redwood
Sanitary Landfill in Novato, where they are composted with yard waste and
used for daily cover. The Discharger currently generates and disposes of about
251 dry tons of biosolids per year.

Stormwater Management. The wastewater treatment plant headworks
receives drainage from the area in front of the solids handling units (i.e., belt
filter press, grit and screening, chemical feed room) and the area surrounding
the dump station for septic haulers. The remaining storm drains at the treatment
plant are not connected to the headworks. The Discharger is covered under the
State Water Board'’s statewide industrial stormwater NPDES permit (NPDES
General Permit CAS000001) for stormwater runoff from areas that do not drain
to the headworks.

Recycled Water Activities. The Discharger’s water recycling facility provides
additional treatment of the wastewater treatment plant produced secondary
effluent via coagulation, sand filtration, and chorine disinfection. The Discharger
currently recycles wastewater under the Regional Water Board General Water
Reuse Requirements for Municipal Wastewater and Water Agencies

Order 96-011, although expects to transition its coverage to the State Water
Board General Water Reclamation Requirements for Recycled Water Use
Order WQ 2016-0068-DDW during the next permit term. An average of

0.03 MGD of disinfected tertiary treated recycled water is typically provided for
landscape irrigation and environmental enhancement (about 7 MG/year
between April and November). The Discharger also distributes disinfected
secondary-23 treated recycled water via their commercial truck fill station for
sanitary sewer system cleaning uses.

2.2. Discharge Point and Receiving Waters. The Discharger shares an outfall with

the Sanitary District No. 5 of Marin County Wastewater Treatment Plant in Tiburon
(regulated under NPDES Permit No. CA0037753). Discharge of treated effluent to
Raccoon Strait in Central San Francisco Bay is through a 36-inch outfall and a
submerged, multi-port diffuser (Discharge Point 001) located about 850 feet
offshore. The diffuser spans 195 feet and consists of 15 risers, each with four
3-inch diameter ports submerged approximately 92 feet below mean sea level.

ATTACHMENT F — FACT SHEET F-6



Sewerage Agency of Southern Marin

Wastewater Treatment Plant

Order R2-2023-00XX

NPDES Permit CAO037711

Under the current Joint Powers Agreement, the maximum daily outfall capacity is
31.4 MGD. In August 2021, the Discharger inspected and cleaned the diffuser and
concluded that it is in good working order. The outfall meets Basin Plan section

4.6.1 requirements to be considered a deepwater discharge.

The Discharger has an emergency outfall at the north equalization basin. During

extreme peak flow conditions, when influent flow exceeds 24.7 MGD for an

extended time, the equalization basins can overflow into Richardson Bay. Such
discharge is not authorized by this Order and is subject to Discharge
Prohibition 3.3. The emergency outfall was not used during the previous order

term.

2.3. Previous Requirements and Monitoring Data. The table below presents the
previous order’s effluent limitations and representative monitoring data from the
previous order term:

Table F-2. Previous Effluent Limitations and Monitoring Data

Average | Average | Maximum Long-Term Highest
Parameter Unit Monthly Weekly Daily Other Limit Avesrla e Uil Daily
Limit Limit Limit 9 Value [l
Biochemical
Oxygen Demand ) ) (11
(5 day @ 20°C) mg/L 30 45 18 56
(BOD:s)
Total Suspended 12]
Solids (TSS) mg/L 30 45 - - 17 60
BODs percent % 85 ) ) ) 93 77 21011
removal (minimum)
TSS percent % 85 ) ) ) 04 80 210111
removal (minimum)
Oil and Grease mg/L 10 - 20 - 1.6 3.3
pH S.u. - - - 6.0-9.001 6.8 5901M-82M
Chlorine, Total
y - - - [5]
Residual mg/L 0.0 0.0 0.0
Enterococcus MPN/
[l - - - [6] 61 (1]
Bacteria 100mL | 0 14 68
Total Coliform MPN/
- - - iy 71 Yy
Bacteria 100 mL 240 27 110
Total Coliform MPN/
- - - 8] 11
Bacteria 100 mL 10,000 356 16,000
Ammonia, Total mg/L 12.3 - 32 - 16 11 38 111
Copper, Total - -
Recoverable hglL 53 3 14 25
Zinc, Total
Recoverable pa/L 450 - 860 - 63 90
Cyanide, Total Mg/l 21 - 38 - 14 3.5
Dioxin TEQ Mg/l 1.4x108 - 2.8x108 - 3.4 x101MB | 3.4 x 10100
ATTACHMENT F — FACT SHEET F-7




Sewerage Agency of Southern Marin

Wastewater Treatment Plant

Order R2-2023-00XX
NPDES Permit CA0037711

Average Average | Maximum Lona-Term Highest
Parameter Unit Monthly Weekly Daily Other Limit 9 Daily
L s - Average [l
Limit Limit Limit Value [
Benzo(a)
Anthracene pa/L 0.45 - 0.89 - ND ND
Ee”m(a) ng/L 0.47 - 0.95 - ND ND
yrene
Chrysene Mg/l 0.47 - 0.95 - ND ND
Not less than
- % 90%

- - - (o]

Acute Toxicity Survival (11-sample 100 95
median)
Not less than
. % 70%

- - - (o]

Acute Toxicity Survival (11-sample 90" 98 %
percentile)
Footnotes:

Il Based on monitoring data from April 2018 through November 2022.
Pl This value is the lowest percent removal value on a monthly basis.

Bl The limit was expressed as an instantaneous minimum and instantaneous maximum.
M The range is of the lowest and highest pH values.
Bl The limit was expressed as an instantaneous maximum.

1 The value is a monthly geometric mean, matching the effluent limitation of the previous order.

1 The value is a median of all samples collected in a calendar month, matching the effluent limitation of the previous order.

B The limit was expressed as a single sample maximum.
Bl One DNQ value measured for 1,2,3,4,6,7,8,9-Octachlorodibenzo-p-dioxin during this permit term.
U9 This value is the lowest percent survival.
"1 This value is related to a violation included in Table F-3 and discussed in Fact Sheet section 2.4.1, below.

"2 When averaged across the appropriate period (e.g., average weekly, average monthly), this value did not cause an effluent limit
violation.

2.4. Compliance Summary

241.

Treatment Plant. The Discharger violated its effluent limitations 32 times during